

## TEST RESULTS

DIXON SAND PTY LTD  
 4610 OLD NORTHERN ROAD  
 MAROOTA NSW 2756

Laboratory: Penrith  
 Job No: 7555/1

Project: MATERIAL ANALYSIS  
 MATERIAL TESTING - 4610 OLD NORTHERN ROAD, MAROOTA

TEST PROCEDURE AS1141.11.1	
Material Description	Dixon White
Sieve Analysis	
Laboratory Number	7555/1-592
Tested By	SB
Checked By	MM
<u>Sieve Size</u>	Percentage Passing
9.5mm	100
4.75mm	100
2.36mm	98
1.18mm	94
600 microns	86
300 microns	56
150 microns	17
75 microns	10
Date Sampled	Sep
Sampling Procedure	Sampled by Client - Tested as received
Sampling Location	Ex Maroota Quarry

Form No: R024 Version 06 07/21 - issued by ER

Report Date



Nata Accreditation Number 2734  
 Corporate Site Number 2727

Accredited for compliance with ISO/IEC 17025 - Testing.

M Morley

12-Nov-24

Approved Signatory